o R 1

Authorized Certificate

o K44 Tencel
o FTSGRIE’LL Shin Cool

> R M IREE S
> [RIRAZEE P AR



| Lenzing

Innovative by nature

www.lenzing.com

Lenzing Fibers (Hong Kong) Ltd.
Units 804-806, 8th Floor, Lu Plaza,

B.Green Health Technology Co., Ltd. a(‘)’\r"g?( :;F;S"eet Kwun Tong, Kowloon,
WAN NING HUANG www.lenzing-fibers.com

No.40, Ln. 76, Anxi St., Xiushui Township, Changhua

County 504, Taiwan (R.0.C.) Phone E1%+852 3718 5665
Changhua County Fax f£E+852 3718 5601

Taiwan (Chlna) E-Mail E#B p.chan@lenzing.com

Effective Date £ 3% H 2019/09/19

Company name and address in local language:
N T AR Y HE F):

504 LB KB ZIZHE 76 & 40 57

Certification Confirmation Letter iAiEiEBA T IAEH
In reference to application ID B i&4%5: APPL197344

We hereby issue the Lenzing Certification for:

EFEHETRZREAUIER :

e Company /A A% #: B.Green Health Technology Co., Ltd.
@ Product name 7= @& % #5: B1134-1
® Claimed Composition i {7 Hf: LENZING™ Lyocell A100 43%, Polyester 57%

Your sample has been tested according to our internal standard tests and complies with the
requirements and preconditions as set out in the applicable Lenzing Certification Standard. We therefore
issue the Lenzing Certification with the following Lenzing Certification Number:

ZBRFATRENRHORN , RAREFSEANZBINERERAENERNMITREM. Bk, BAME
£ 7 B 2 BINEE B, M B =2 B TAEIE A 45 5 (CR Number) 2:

31924929

The company B.Green Health Technology Co., Ltd. is entitled to use the Lenzing Certification Number

# 7] B.Green Health Technology Co., Ltd. HE TRERKFE A L2 BINEIER RS

® as from the issuing date of this confirmation letter (the “Effective Date”) for a fixed period of 2 years,
HABIABCERHM B (“EMA") & , BEHRN 2 F,

® in accordance with the Lenzing Certification Terms accepted by you in connection with your
application for the Lenzing Certification.
PR BE R Z R AR AT Z 0 2 BB & R

UniCredit Bank Austria AG, Wien, BLZ 12000 Kto. Nr. 102.100999/00, SWIFT: BKAUATWW, IBAN: AT05 1200 0102 1009 9900
Oberbank AG Lenzing, BLZ 15121, Kto. Nr. 193-0189/00, SWIFT: OBKLAT2L, IBAN: AT18 1512 1001 9301 8900
DVR 0008044 rea LG Wels FN 96499k UID-Nr.- ATU23468003
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With the Lenzing Certification Number one is entitled to apply for a Product License or other marketing
materials within the Lenzing E-Branding Service, only in relation with the above stated product for which
the Lenzing Certification was issued and in accordance with the Lenzing Certification Terms and Lenzing
Product License Terms for the following Lenzing fiber types.

RAANESZFE T mMRSEAZFALERARS RIE™ mmEERTF TR A EERAEMTIZE ST
#, B4R ERREZBINEERANFREX , HEFZBANLERFRMNZE @ e EEATFTRR
AR RMBME TN T ZREF 4 MK

LENZING™ Lyocell A100

as long as the above mentioned Lenzing Certification Number is valid.
B ERZBINIEIERARS BHE Ko

Within the Lenzing E-Branding Service one will be guided to the applicable B2C trademark (Brand and
Branded Offer) such as TENCEL™, LENZING™ ECOVERO™ and REFIBRA™.

LREFRERSTAFLEIGRAREEANE LI E(B2C) B (R MM @A R)MNERFT, M
TENCEL™, LENZING™ ECOVERO™ and REFIBRA™.

Any tests referred to have been carried out by Lenzing using internally agreed test methods, designed to
assess whether any problems are likely to arise with the sample(s) of which you provided in either further
processing or in garment care. They are not intended to replace the normal fabric manufacturer, product
manufacturer or retailer testing, nor do they give any guarantee as to the performance/ material
composition of these fabrics in a specific garment program. The Lenzing Certification does not constitute
any specific seal of quality or seal of approval.

FEMRBNNIABRAZEAAIATHN RS ERT AT IHMERARENE I EEEMIRARPE
MERSBHIEMAE, ZENATREEDREBESE,. REFERFEFTEEMFERNNE , F
BEE RN ZEEBE R ERK PR AR AR R BV RIE, 22K INEIEBA A B T3 7= i FT & 9 A T =xd
7= R BIAAR AT

Best regards

452 e
frﬁ
/ L")
L 1
/s
Pinky Chan

Deputy Lab Manager, North Asia
Lenzing Fibers (Hong Kong) Ltd.

UniCredit Bank Austria AG, Wien, BLZ 12000 Kto. Nr. 102.100999/00, SWIFT: BKAUATWW, IBAN: AT05 1200 0102 1009 9900
Oberbank AG Lenzing, BLZ 15121, Kto. Nr. 193-0189/00, SWIFT: OBKLAT2L, IBAN: AT18 1512 1001 9301 8900
DVR 0008044 rea. LG Wels FN 96499k UID-Nr.: ATU23468003
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Shinkong Synthetic Fibers Corporation
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Reco Tex® % p& ; Shin Cool® 7 y&

RecoTex

RecoTen!}ft%"r&lﬁ’z} Gl
IR ©
$§Exﬁ“0eko Tex standard 1003B{RAREE + It
FARRE RGN 22 -
RecoTex is an eco-friendly polyester fiber developed by
pre Shinkong Symheuc Fibers Corporation. RecoTex is ap proved by
e

and meets Oeko-Tex standard 100 certificate.
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Mo u e absorptlon, Antlstatl Clleletn i e aat
Characteristics
ShinCool is a new generation of hydrophilic polyestar fiber

developed by SHINKONG. Shi ool can get high
hygroscopic ability for -d]ust!n mperature
and humidity to get comfc
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Talwan Textile Research Institute —
2L EA
B 4 Yort 8 AR IR ORIGINAL
Date:  2013.12.16 Date of Receipt: 2013.12.06  TEST REPORT
REhkE g WEBTRAH ZU(«H/%
Report No.: TP212089 Quantity: 2 Page Order/Pages: (PU2) Rt No. G
A6 S AR S A TR T (T4900) aﬂﬁﬁdﬁﬁﬁ
Report Title: Ttem:
Mkt 2,
Kdlinas 104 SIETT R R 2B 1 235k 8 1%
s OB o8& %
#? B om H OB OH &
A B
TR (C 31.3 33.2 ASTM D7024-2004 (Modi fy)
HRERE oA (L ROV 1) 200
il FﬁlOﬁﬁu
Iféiﬁ/ E(TC):2
TG RAEL Q-max (W/em) 0.140 0.074 FTTS-FA-019-2010
25% 2°C,65 5%RH
JEE {27 B MR Ui FE RS 169 1221 T1S L1094:1997/
V) AMD 1:2008 5.2
BB 116 1627 SELRE:20°C | JEARE : dO%RH
FE LR 81 2311
a4 74 2250
t”" BN 2330 1103 FTTS-FA-004-2011 4.1
it mn)
ZAR IR 5.0 125 FTTS-FA-004-2011 4.2
4057 SFEER KA % (%)
[-&e=15% K] 147 46 FTTS-FA-004-2005 4.5
AT A i) 136 46 Byrecki%

FE: 2. 0E+02%77200, 1.3E+04467513000, {&ILAHHE
3 REFHITR R EZDR A A.PTSD/T2F SD DTY SHINCOOL
B.REGULAR

MHid: LRMEFHND AT B RGURAE—M@A -
Note:  This report is only responsible for the submitted
sample(s), which will be kept for one month peri
2 AL R AR RS T @R E - RSN
fa 283 frk b o
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
BRERARE P W F AR A QKR E AT KA A -

The test report should not be used for public advertisement

and commercial promotion.

M EAGEE R EER

LIS - ¢ fhiﬁ%‘/\:
Authorized by president of
Taiwan Textile Research Institute

L5 B P AR R B B R AR ATAE T IR @ AR R38R
Department of Testing and Certification, Taiwan Textile Research Institute
No.6. Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. 0. C.)
Tel : +886-2-22670321 ext. 7107, 7110

+886-2-22698229 , +886-2-22698230
Fax: +886-2-22675108 , +886-2-22689839
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Taiwan Textile Research Institute

E K

=X ES A ORIGINAL
84 i Yt B 4 "ik“%iﬁg‘ =
Date: 20131216 Date of R?ceipt: s TEST REPORT
&SI TP212089  HE 24 WEBR B (P22 DT‘\?("’?L % H
Report No.: Quantity: Page Order/Pages: Ref. No.
#3630 Hta A R T BR A FI(T4900) afﬂﬁF iﬁﬁﬂ'l EaRe il
Report Title: Ttem:
oyt 104 EAETTRT RS 2 B 123 5% 8 44
Address:
SHEREESL
sETEHE N TaprN
A B
(1) IBEOH - B
Q. ZM#: it~ 1A~ 345
g s HEN: 10 S8
e
WREEL - SIAN: 20 5320
SUEEH 34.2 333 WA 20 234
(@) ). Ml ZEh:
THEA L R A s FeAR EI A
M1 328 319 #% ‘
(). I FRFIES O
(5). SR
B AR TR ~ BERTEERE
o R 7 69 SHIN-YEI (THR-7X)
AR HPTSEA
TRACKMASTER/TM-500
(% R.IL) pilnill 89 80 TEFOEE 4 NN
Pty 81 75

ab AABR RS B AR .
i RZECHIR IR IEE R A REGULAR

B. P75D/72F SD DTY SHINCOOL

f3e: LAREEHA DA H  BRYHRA—EA -
Note: This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2R3 A AR R A SGE A S @ E & R
fa SR Rk S -
This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
3.aRERdRE A W R R AR A QMRS AT K2 -
The test report should not be used for public advertisement
and commercial promotion.

S W) 7k A A X AR A B FUA
ok O B A
Authorized by president of
Taiwan Textile Research Institute

S BR AT AR BB AR AL LR E K RSS9k
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. 0. C.)
Tel : +886-2-22670321 ext. 7107, 7110

+886-2-22698229 , +886-2-22698230
Fax: +886-2-22675108 , +886-2-22689839




I I R RIEEAMDISEZERSIZRAT (-
Taiwan Textile Research Institute S

=1 gL
& i RER IR ORIGINAL
Date: Dec.16,2013 Date of Receipt: Dec.06,2013 TEST REPORT
&SR BE MERARBH R FIR
Report No.: TP212089 Quantity: e Page Order/Pages: (P112) Ref. No.: s
L2 g e 2k K @ i
HEIET GINKONG SYNTHETIC FIBERS CORPORATION(T4900) B Knitted Fabric
Report Title: Item:
sedk @R, N0. 123, Sec. 2, Nanking E. Rd., Taipei City 104, TAIWAN
Test Results
Test  Items Test Methods
A B
Average temperature (C) 31.3 3.2 ASTM D7024-2004(Modi fy)
Heat Flux (W/mi) : 200
Acclimation period :
10 minutes
Environmental condition:
28°C
Touch feeling of warmth or 0.140 0.074 FTTS-FA-019-2010
coolness 25+ 2°C,65% S%RH
Q-max(W/cni)
Blectro Rubbing Cotton Wale to 169 1221 J1S 1L1094:1997/
Static Cloth Wale AMD 1:2008 5.2
Potential Course to 116 1627 Temperature:20C
Course Humidity:40%RH
V) Wool Wale to 81 2311
Wale
Course to 14 2250
Course
Spread Ability 2330 1103 FTTS-FA-004-2011 4.1
Spreading Area
(mm)
Drying rate 5.0 120k FTTS-FA-004-2011 4.2
moisture content after 40min
drying(%)
Vertical Vicking Warp wise 147 46 FTTS-FA-004-2005 4.5
Height (mm) Filling wise 136 46 Method Byreck
Note: Sample description is given by the client: A.P75D/72F SD DTY SHINCOOL
B.REGULAR

J/{e%—/a cliq

BH32: LA 4R S A 3 DR GIRA A - LR VNG RV T A
Note: This report is only responsible for the submitted ok O O o irector :
sample(s), which will be kept for one month period. Authorized by president gPPartment of Taitina and
SRR IR AR RSRES E B A& - AR Taiwan Textile Research InStRfikdficetion
B4 3 fWER ST o

5 8RR A BUBRE B A AL T R IR E R RS AR
full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute
this Department of Testing and Certification. No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. 0. C.)

BB A W F AR AR MRS R A Tel : +886-2-22670321 ext. 7107, 7110
The test report should not be used for public advertisement +886-2-22698229 , +886-2-22698230
and commercial promotion. Fax: +886-2-22675108 , +886-2-22689839

This report cannot be reproduced in any way, except in




TTR HAESE AWt AR S hRgE AT (-
Taiwan Textile Research Institute T &

2L A
A Yotk 8 S 3R e
Date: Dec. 16,2013 Date of Receipt:  Dec: 06, 2013 TEST REPORT
Lk nHE MEAR/BH R Fik
Report No.: TP212089 EQuantity: I Page Order/Pages: 22 Ref. No.: el
MEIER  SHINKONG SYNTHETIC FIBERS CORPORATION(T4900) A Knitted Fabric
eport Title: Ttem:
i&lﬁ&'css: 8F, NO. 123, Sec. 2, Nanking E. Rd., Taipei City 104, TATIWAN
Test Results
Test Items Test Methods
A B
(). Environment Temperature : 28+1°C
Letlisation 331 3.3 Environment Humidity : 6022%R.H.
Micro climate (2). Subject: Male, 1 person, 34 Years old.
Acclimation Time: 10 minutes.
temperature Running 342 333 Runninlg Time; 2.0 minutes.
Rest Time: 20 minutes.
(3). Acclimation and rest time both are at
C)H the same sit down position.
Rest 32.3 319 (4). Measuring point: Center of the arm.
(5). Micro climate measurement unit :
SHIN-YEI (THR-7X)
Acclimation 7 69 Running machine :
TRACKMASTER/TM-500
Micro climate Running speed: 4.0 kmv/hour,
humidity
Running 89 30
(% RH.)
Rest 81 75

Note: Since the experiments are related to human physiology, the test results are indicative.

Note : Sample description is given by the client: A. REGULAR
B. P75D/72F SD DTY SHINCOOL

J/é%-za cdin

W) R A4 2 F s st aDirector,
ok & M o # ‘opartment of Tosting and
Authorized by president Sfettiftcation

e LA EHED 8 & HIMTIMRA—EA »

Note: This report is only responsible for the submitted

sample(s), which will be kept for one month period.
2. K449 PRl R SRR E @B AR Y Taiwan Textile Research Institute
[EES-1F 50 - A 275 3] c kb
This report cannot be reproduced in any way, except in 975 ‘4’%&‘ Fﬁ' *il Pﬁ-‘J &%i/‘? o w[; !f'ff jb 7F .2 J‘F?Y(. @ 7?( X l\i& 7~ %
full context, without the prior approval in writing of Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R. 0. C.)

this Department of Testing and Certification.
3 KERAR S P SRR A B PR AR RS 2 Tel : +886-2-22670321 ext. 7107, 7110
The test report should not be used for public advertisement . +886-2-22698229 , +886-2-22698230
Fax: +886-2-22675108 , +886-2-22689839

and commercial promotion.
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